



Test Report

No. 3340683/TX

Date : Aug 07 2009

Page 1 of 2

HANG WAI ZIPPER FACTORY LIMITED.
G/F 176 KI LUNG STREET
SHAM SHUI PO
KOWLOON
HONG KONG

The following sample was submitted and identified by the client as:

One sample of no.3 nylon zipper in black with nickel puller. (1 pc)

Country Of Origin : China

Country Of Destination : Europe

Sample Receiving Date : Jul 30, 2009

Test Performing Period : Jul 31 – Aug 07, 2009

Test Performed : Selected test(s) as requested by applicant against specified requirement. (details please refer to result page(s)).

* * * *

Test Results : Please refer to the next page(s).

Residual samples returned to applicant

Signed for and on behalf of
SGS Hong Kong Ltd.

Lo Wing Man, Gloria
Senior Account Executive

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No. 3340683/TX

Date : Aug 07 2009

Page 2 of 2

Test Results :

			Performance Code C Requirement

<u>Zipper Strength</u> (BS 3084-2006)			
Test No.1	<u>Puller Attachment Test</u>	235.8N (Puller pulled out)	Min. 200N
Test No. 5c	<u>Reciprocating Test</u>	Exceeds 500 cycles	Min. 500 cycles
Test No.6	<u>Lateral Strength Test</u>	698.6N (Fabric rupture)	Min. 250N

Remarks: It is noted that a specified sampling plan is laid down per BS 3084-2006. The above test results are based on 1 submitted sample(s) provided by the applicant.

***** End of Report *****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS Hong Kong Ltd. | 5/F - 8/F, 12/F & 28/F - 29/F, Metropole Square, 2 On Yiu Street, Siu Lek Yuen, Shatin, N.T., Hong Kong. t (852) 2334 4481 f (852) 2764 3126 www.hk.sgs.com

H19494237